SVARTPILEN 401 - IKD 2023 <2023><AR><F1342W5>

FRONT WHEEL
59752
O,
Pos Part Number Description Additional Text Quantity
1 28109001044C1A Front wheel cpl. 36xxx 1.00
2 J760223508 SHAFT SEAL RING 22X35X8 2.00
3 J625062023 BALL BEARING 6202 2.00
4 90109011001 Fixation bearing spacer tube 1.00
5 90109011000 Spacer front wheel 1.00
7 J472035156 Lock ring, 35x1.5 1.00
9 28109072000 Spoke nipple front M5x0.8 36.00
11 28109071169 Front spoke M5/4.37/169 36.00
12 28109060000 disc-brake-front 320 mm 1.00
13 J025080206 Hex collar screw, M8x20 6.00
14 28142020000 Sensor wheel ABS front 1.00
15 J07046040086 Countersunk screw, M4X08 3.00
16 93009081000 Front axle 1.00
17 28109083000 Spacer, front wheel 2.00




18 90109082000 flanged bolt M8 1.00
19 28109073000 Tube protector front 1.00
90 28109201044C1A FR Wheel HUSQ SVART Spoke_Axle Excel rim 1.00
99 28509015010 Front wheel repair kit 0.00




